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(ISO 900I:2003 CERTIFIED COMPAM)
GEOTECHNICAL IN ESTIGATION, ROAD & BRIDGE & BUILDING MATERIALTESTING

Independent Third Party Testing & Evaluation Of Materials.

Subiect : Hollow Btoek Test Certifrcate
Report No. & Date : TC69 182100 003214rP Dare:- 30,1.0.2021
Name of Client: M/s liaith Bricks Industries

Village Ramnai Dist. Rewa [M,p.)
Letter No, : a Letter Date : Nil
Sample Quantity : 20 Nos. Sample Classification : Hollow Block

{ Grade A[ 7.0)]
Date of Samplins: 25.L0.2021 Date of Testing : 30.10.202t
As Per IS Specification : IS 21t)5 (Part-1.)R.A- 2005)

Acknowledgement:

2. Test Results Data:

3. NOtg: al This test result applies to the test sample provided by the client.
b) This test report shall not be used as any evidence in court / law or,ustice without any authority / permission from the Managing
Director.

c) Do not accept the report iffind any overwriting or manually corrections.
d) Test Marked with (r) not in our NA8L scope of work. But we have a Testing facility.
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Average Block Denslty
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[Kglm3)
H.C. Block No, 01
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1500 Kg/mr

H.C. Block No. 02
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GEOTECHNIICAL INVESTIGATION, ROAD & BRIDGE & BUILDING MATERIAT TESTING
)tndependent Third Party Testing & Evaluation 0f Materials

lit:iect_:Ho'ownmCffiG
Report No. & Date : rcosrczrooooirEp

Date:- so.to.zoztName of Client: M/s Fai th B rickslntstri es
Vill;rge Ramnai Dist. Rewa [M,p.

{ Grade A( 7.0)}Date of Sampline; 25.1.0.2021 Date ofTesti 30.1.0.2021Allgt IS SpeciRiatioil IS 2185 (Part-1) RAr00

Drying Shrinkage
in

(Vo)

Average Drying
Shrinkage

in

- 

(Vo)

Limit As Per IS

H,C. Block No. 01 i it-
H.C. Blcck No, 02 0.04 0.04 Maximum

0.06 o/o
H.C. Block No. 0i

---i.05 g Average Moisture
Movement

in

- 
(Vo)

Limit As Per IS

H.C. Block No, 01 0.07

Maximum
0.09 0/o

H.C. Block No, 02 0.08
H.C. Block No. 03 0,08

H

2. Test Results Data:

a) This test result applies to the test sample provided by the client.

:]J:i::*t 
**" shall not be used as an.v evidence in court / law or iustice wirhour any authority / permission from the Managing

c) Do not accept the rr:port iffind any overwriting or manually corrections.

3. Note:
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Moisture Movemrgnt
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GEOTECHNICAL II*IVESTIGATION, ROAD & BRIDGE & BUILDING MATERIAT TESTING

lndependent Third Party Testing & Evaluation Of Materials.
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Report No. & Date :

Name of Client:

{ Grade A!1!l}ffite Ctassification:
SamPle QuantitY:

30.10.2021'
25.1.0.2021.

IsJ@..t'1) R'A- 2oo5

2. Test Results

ffi-
lr"ur^,'

)ata:

Limit As Per ISComPressivc Strength
in

(N/mmz) 
-

Average ComPressive
Strength in
(N/mql:

8,7
Minimum

7.0 (N/mm2)HC glock No' Ot 8.5
8.7HC. gtoct< Nq.Qa

-TC gtocL No. 03 u.9
Average Water
AbsorPtion in

(o/o)

Limit As Per ISSr, No.

D.rtir.rrlrrs

lVater AbsorPtion
ln

(%)

Maximum
10.0 %

H.C. Block No' 01 8.92
8.16

H.C. Block No. 02 7.99

H,C. Block No, 03 7.59

3' Note: 
3;H::l;',::JlJffi:;::::::::i""HJffi,oJ"'li,)',l,,i",,,"icewithoutanvauthor*v 

/ pern'|ission rromthe Manasins

Director'

c) Do not accept the report if find any overwriting or manually corrections
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